ASTORIA

ASSEMBLY INSTRUCTIONS

FREESTANDING WALL 4FT :: 257-W-DSFS-4

GRAND + BENEDICTS

503.232.1988 | grand-benedicts.com

PAGE 1 of 6




ASTORIA FREESTANDING WALL 4FT :: 257-W-DSFS-4

PART LIST:
2X. 32IN LEG
1X. LEFT 1X. RIGHT 1X. CENTER 1X. BOTTOM RAIL 2X. CENTER RAIL 2X. TOP RAIL WI/LEVELER
UPRIGHT UPRIGHT UPRIGHT
"
/)
1X. BRACKET 8X. HEX NUTS 3/8-16  32X. HEX BOLT 8X. HEX BOLT 1X. OPEN END WRENCH 1X. OPEN END WRENCH
1/4"-20 X 0.625" 3/8"-16 X 0.75" FOR HEX BOLT 1/4-20 UNC  FOR HEX BOLT 3/8"-16 UNC

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 2 of 6




ASTORIA FREESTANDING WALL 4FT :: 257-W-DSFS-4

STEP 1: CONNECT LEGS TO UPRIGHTS STEP 2: CONNECT BOTTOM RAIL TO CENTER UPRIGHT

/LEFT UPRIGHT

RIGHT UPRIGHT
Ve GHT UPRIG

E

——CENTER UPRIGHT

HEX BOLT 1/4"-20 X 0.625"

HEX NUTS 3/8-16

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com PAGE 3 of 6




ASTORIA FREESTANDING WALL 4FT :: 257-W-DSFS-4

STEP 3: CONNECT TOP RAILS & CENTER STEP 4: CONNECT LEFT & RIGHT UPRIGHTS TO
RAILS TO CENTER UPRIGHT

CENTER RAILS

CENTER UPRIGHT

HEX BOLT
1/4"-20 X 0.625"

THE CENTER UPRIGHT ASSEMBLY
USING HEX BOLTS

_~—LEFT UPRIGHT

N
. b\

o CENTER UPRIGHT ASSEMBLY

——RIGHT UPRIGHT

HEX BOLT >
1/4"-20 X 0.625" ‘

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com

PAGE 4 of 6




Y
n
L
N
Q
Z
N
To)
N
=
L
<
-
<
S
O
<
o
Z
(7))
L
L
o
T

ASTORIA

COMPLETED FIXTURE

PAGE 5 of 6

503.232.1988 | grand-benedicts.com

GRAND + BENEDICTS




ASTORIA

FREESTANDING WALL 4FT :: 257-W-DSFS-4

STEP 5: W/ OPTIONAL CROSS BRACES

HEX BOLT 1/4"-20 X 0.75"

STEP 5: W/ OPTIONAL BACK PANELS

TO INSTALL, SLIDE
UP AND THEN DOWN
INTO FRAME CORNERS

GRAND + BENEDICTS 503.232.1988 | grand-benedicts.com

PAGE 6 of 6




